



ORTADOĞU MİNERAL

Kalıp Katkı Malzemeleri Endüstriyel Ekipmanlar San.ve Tic.Ltd.Şti.

QUALITY CERTIFICATE

Bentomiks® D

Physical Properties (Bentonite):

Moisture	: 10,90 %
Methylene Blue Absorption	: 300 mg/g (26 ml)
Swelling	: 25 ml/2g
Green Compression Strength	: 24 N/cm ²
Wet Tensile Strength	: 0,41N/cm ²
Shear Strength	: 5,5 N/cm ²

Blend Tests (Bentomiks® D):

(Product contains 60 % coal dust and 40 % bentonite)

Volatiles	: 17,15 %
Moisture	: 6,04 %
Ash	: 33,00 %
Grain Size > 0,210 mm	: 5 %

Coal Dust Test Results: (Typical Findings)

Volatile	: 34,60 %
Moisture	: 2,80 %
Ash	: 6,00 %
Grain Size > 0,210 mm	: 7 %
Sulfur content	: 0,7 %
Fixed Carbon	: 55,90 %

ORTADOĞU MİNERAL KAL.KATKI MALZ.END.EKİP. SAN.VE TİC.LTD.ŞTİ 11.10.2016

ONAY MMER

Quality certificate for the sample product Ortadoğu Mineral Ltd Şti. has produced for Saudi Mechanical Ind.Co.

This product information is in accordance with our latest technical knowledge but is subject to fluctuations that can occur in natural products and is therefore not legally binding. The user is responsible for the proper use of the products. Claims are restricted to the current statutory provisions regarding liability and our conditions of sale and cannot be made on the basis of this product information. The issue supersedes and invalidates all previous issues.